
REQUEST FOR PROPOSAL 
 
 

RFP # 23-13 
 
 

Wastewater Treatment Plant UV Disinfection Equipment 
 

City of Ann Arbor 
Public Services/Wastewater Treatment Services Unit 

 

 
 
 
 

Due Date: February 27, 2023 by 2:00 p.m. (local time) 
 
 
 
 
 

Issued By: 
 

City of Ann Arbor 
Procurement Unit 

301 E. Huron Street 
Ann Arbor, MI  48104 

 
 
 



This page intentionally left blank.



2 
 

TABLE	OF	CONTENTS	

 

 
SECTION I:  GENERAL INFORMATION ........................................................................................................................ …3 

 

SECTION II:  SCOPE OF SERVICES .................................................................................................................................... 9 
[...]
City of Ann Arbor 46 66 56 - 6 B&V Project No. 413104 

Ann Arbor, MI WWTP UV Disinfection Equipment 

Ann Arbor WWTP UV Replacement  Feb. 2023 

i. Calculations showing power required to achieve the disinfection requirements 

specified herein.  The UVSS shall state the power per lamp (including lamp driver 

loss) and the system peak power consumption (including lamp driver loss), for both 

new lamps and end of lamp life. 

1) UVSS shall calculate and submit for Engineer review the maximum UV dose 

able to be delivered at peak flow condition and other design criteria defined 

herein with one UV module in each channel out of service. 

j. Independent third party certified test results for power (kW), power factor, and 

apparent power (kVA) for the entire system.  

1) This costs shall be provided under the Balance of the Work costs.   

k. Hydraulic calculations demonstrating compliance with the specified head loss 

through the channel with all restrictions, weirs, and controls factored in at all flow 

conditions specified herein. 

l. Minimum UV254 transmission of the quartz sleeves and their guaranteed useful life 

as based on third party certification.  

m. Certification from UV lamp and lamp driver output report prepared by an 

independent testing laboratory for the UVSS’s current lamp technology. The report 

shall certify the output of the lamp and ballast at various operating conditions.  

n. Guaranteed operating life of lamps in hours and lamp driver in years. 

o. Certification of the specified guaranteed cost of replacement lamps for five years. 

p. Certification dose response curve, bioassay test information transmittance 

measurements, and all supporting documentation utilized in submittals based on 

effluent samples where collected by the UVSS for system design. 

q. UVSS commissioning test protocol, included in the Early Works cost. Additionally 

costs for updates in the Balance of the Work shall be included. 

r. UVSS’s project specific performance testing protocol that is in conformance with 

this Specification. 

s. Description of disinfection performance guarantee 

t. Temperature rise versus time table 

u. Data on Shop Coating 

2. Values submitted for headloss and power consumption will be verified during the 

performance and commissioning testing of the equipment, and prior to acceptance of the 

equipment by the Owner.   

D. Operation and Maintenance Manuals.   

1. One electronic copy of the operation and maintenance (O&M) manuals shall be submitted 

with the delivery of the equipment to the Owners treatment plant. The O&M manuals shall 

be in addition to any instructions or parts lists packed with or attached to the equipment 

when delivered. In addition to requirements specified in the operation and maintenance 

manuals shall include but not limited to the following: 

a. General description of the UV system as required by the UVSS.   

b. UVSS contact information.   

c. Recommended routine and preventive maintenance schedules. 

d. Step-by-step procedure for cleaning lamps, sensors, and reactors, including the 

volume of cleaning chemical required to clean one reactor and expected cleaning 



Open Channel UV Disinfection System 

City of Ann Arbor 46 66 56 - 7 B&V Project No. 413104 

Ann Arbor, MI WWTP UV Disinfection Equipment 

Ann Arbor WWTP UV Replacement  Feb. 2023 

frequency given the water quality constituents. Procedure for maintaining lamps, 

sensors, lamp drive, and reactor. 

e. Guide to troubleshooting. 

f. Upon completion of installation and startup of the equipment, electronic copies of 

the PLC control programs and OIT programs shall be submitted to the Owner. 

1.4 QUALITY ASSURANCE. 

A. Qualification Requirements.   

1. The UVSS shall be regularly engaged in the manufacture of UV systems and shall have at 

least five Low Pressure High Intensity (LPHI) systems of the same model of 30 mgd or 

greater capacity, installed and operating in the United States. 

2. The UVSS shall have 3 years of operational experience for UV systems of the same model 

proposed. 

3. All equipment furnished under this specification shall be new and shall be the standard 

product of a supplier who is regularly engaged in the supply of the equipment to be 

furnished. 

B. Performance Requirements Guarantee.   

1. The performance of the UV system in accordance with the requirements specified herein 

shall be guaranteed by the UVSS. 

2. The UV validated dose produced by the system shall be in accordance with the specified 

requirements and shall be verified by a bioassay conducted according to either NWRI 

Ultraviolet Disinfection Guidelines for Drinking Water and Reuse Water (2012) or 

Ultraviolet Disinfection Guidance Manual (2006) procedures.  A copy of this certification 

letter showing approval by the State of California shall be submitted.  Cost of any additional 

validation work required to meet the requirements of this specification shall be at UVSS 

cost.   

1.5 DELIVERY, STORAGE, AND HANDLING.   

A. Shipping shall be in accordance with the Product Delivery Requirements section.  Handling and 

storage shall be in accordance with the Product Storage and Handling Requirements section. 

1.6 SPARE PARTS.   

A. A set of spare parts shall be furnished and delivered with the system.  UVSS shall provide spare 

parts for one UV module or 10% of the overall installed system, whichever is greater. Spare 

parts should include but not limited to lamps, wipers, sleeves, and ballasts. 

B. Spare parts shall be delivered to Owner as directed.  All spare parts shall be in waterproof 

packages suitable for export service, labeled with the description and part numbers.  Each item 

or set of parts expected to be installed at one time shall be in an individual package. 



Open Channel UV Disinfection System 

City of Ann Arbor 46 66 56 - 8 B&V Project No. 413104 

Ann Arbor, MI WWTP UV Disinfection Equipment 

Ann Arbor WWTP UV Replacement  Feb. 2023 

C. If any of the above spare parts are used during the installation process, they shall be replaced at 

no cost to the Owner. 

1.7 WARRANTY.   

A. The equipment furnished under this section shall be free from defects in materials and 

workmanship, including damage that may occur during shipping, for a period of 1 year from the 

date of Substantial Completion for the construction contract regardless of the date the 

equipment is manufactured or delivered to the site.   

B. Lamps shall be warranted for a guaranteed lamp life of 15,000 hours based on actual operating 

hours, to produce a delivered dose as indicated by the control system provided by the UVSS, to 

achieve compliance with permit requirements.  Replacement cost will be prorated after 9,000 

hours. On/Off cycles are limited to an average of four (4) per day accumulate over the 

guaranteed life of the lamp. 

C. Lamp drivers shall be warranted for a guaranteed life of 5 years from Substantial Completion 

regardless of the power output and operating hours.  The UVSS shall provide replacement of 

failed lamp drivers within 30 days after written notification from the Owner, at no additional 

cost to the Owner. Replacement shall be prorated cost after two years from the date of 

Substantial Completion. 

D. Quartz sleeves shall be warranted for a minimum of 10 years from Substantial Completion.  If 

20 percent of the quartz sleeves fail to maintain a minimum transparency factor of 0.92 during 

the 10 year period, the UVSS shall replace all quartz sleeves within 30 days after written 

notification from the Owner, at no additional cost to the Owner.  The full replacement of quartz 

sleeves does not apply if the failures can be shown to be no fault of the manufacturer or if they 

are a result of the system not being operated in accordance with the UVSS operation and 

maintenance manual. Shipping of quartz sleeves will be at UVSS expense. 

E. Intensity sensors shall be warranted for a minimum of 5 years from Substantial Completion 

prorated after 1 year.  The full replacement of the intensity sensors does not apply if the failures 

can be shown to be no fault of the manufacturer or if they are a result of the system not being 

operated in accordance with the UVSS operation and maintenance manual. 

F. The warranty for lamps, lamp drivers, sensors, and quartz sleeves shall include all parts and 

freight for replacement during the warranty period.  A written warranty acceptable to Engineer 

and Owner shall be provided. 

PART 2 - PRODUCTS 

2.1 SERVICE CONDITIONS.   

A. The ultraviolet disinfection modules shall be installed within concrete channels.  The UV 

system will be used to disinfect wastewater which has undergone screening, grit removal, 

primary clarification, activated sludge treatment, final clarification, and under most conditions, 

filtration. 



Open Channel UV Disinfection System 

City of Ann Arbor 46 66 56 - 9 B&V Project No. 413104 

Ann Arbor, MI WWTP UV Disinfection Equipment 

Ann Arbor WWTP UV Replacement  Feb. 2023 

B. All electrical and control equipment enclosures will be installed outdoors.  The ambient 

temperature where the equipment will be installed will be between 33 and 104 degrees F.  The 

operating ambient relative humidity is expected to be between 5% and 95%. 

C. Seismic design requirements shall be in accordance with the Meteorological and Seismic 

Design Criteria section.  

2.2 PERFORMANCE AND DESIGN REQUIREMENTS.   

A. The equipment shall be designed for installation in concrete channels with dimensions as 

indicated on the Drawings.   

B. The end of lamp life UV dose produced by the system shall not be less than the value specified 

herein, as measured after the guaranteed lamp life indicated by UVSS has passed, in an effluent 

with UV transmittance as indicated in the design requirements at 253.7 nm at peak flow with 

fouled sleeves at the end of lamp life.   

C. The UV system shall be designed for the following performance and design requirements: 

Peak flow (with all channels in service) 54 mgd 

Average daily flow  25 mgd 

Minimum daily flow 10 mgd 

Minimum number of channels  2   

Estimated UV Transmittance (at 253.7 nm 

through 1 cm deionized water) through flow 

tubes, for design sizing 

60 % 

Min. UV validated dosage, at design 

conditions, after minimum number of  hours 

(as indicated by guaranteed lamp life of 

operation and adjusted for organism) based 

on MS2 phage 

301 mJ/cm2 

Lamp Output at End of lamp life,  802 % 

Fouling factor 802 % 

Maximum daily effluent CBOD, permit 30 

 

mg/L 

Influent plant E Coli coliforms/100 mL unknown cfu/100 mL 

Monthly effluent fecal coliform/100 mL, 

permit (based on 30-day geometric mean) 

200 cts/100 mL 



Open Channel UV Disinfection System 

City of Ann Arbor 46 66 56 - 10 B&V Project No. 413104 

Ann Arbor, MI WWTP UV Disinfection Equipment 

Ann Arbor WWTP UV Replacement  Feb. 2023 

7-Day effluent fecal coliform/100 mL, 

permit (based on geometric mean) 

400 cts/100 mL 

Wastewater temperature range  10 to 30 C 

Maximum Monthly Effluent TSS, permit  30     mg/L 

Maximum Weekly Effluent TSS, permit  (7-day avg.) 45 mg/L  

Bioassay required to verify validated dose Yes  

Maximum allowable headloss from furthest 

upstream UV module to top of the weir 

8 Inches 

   

Notes: 

 

1. The UV system shall be designed to deliver a minimum UV dose specified at peak flow, in 

effluent having the specified UV transmittance, at end of lamp life (EOLL) after reductions for 

quartz sleeve fouling.   

 

2. The UV Dose shall be adjusted using the end of lamp life factor as specified in the design 

requirements table to compensate for lamp output reduction over the time period 

corresponding to the manufacturer’s lamp warranty.  Any change to specified EOLL  shall be 

provided to the Engineer for approval at a minimum of 15 days before bidding for acceptance.  

Documentation of EOLL will be provided by the UVSS. 

D. Redundancy 

1. The UV system does not require a redundant module or channel for redundancy. 

2.3 EQUIPMENT BASIS OF DESIGN.   

A. This specification section describes a complete operational system to be furnished by a single 

responsible UVSS.  

B. Quality Assurance.   

1. The products covered by this specification are intended to be the standard equipment, as 

modified by these specifications, of proven ability, and as manufactured by a single 

manufacturer, having long experience in the production of such equipment.  UVSS shall 

be manufactured by Trojan Technologies of London, Ontario, Xylem Wedeco of Herford, 

Germany, or Suez Treatment Solutions Inc. of Leonia, New Jersey, without exception. 

2.4 CONSTRUCTION.   

A. The following paragraphs specify general requirements.   



Open Channel UV Disinfection System 

City of Ann Arbor 46 66 56 - 11 B&V Project No. 413104 

Ann Arbor, MI WWTP UV Disinfection Equipment 

Ann Arbor WWTP UV Replacement  Feb. 2023 

B. No tools or special equipment shall be required for module removal.   

C. All wetted parts shall be AISI Type 316 stainless steel, quartz glass, Teflon, or plastics not 

susceptible to UV or chemical degradation, including oxidants.  All metal components above 

the water surface shall be AISI Type Type 316 stainless steel.  All wiring exposed to UV light 

shall be insulated with UV-resistant material and warranted for 5 years from Substantial 

Completion for both parts and labor.  All material exposed to UV light shall be Type 316 

stainless steel, Type 214 quartz, Teflon, or other material acceptable to the Engineer. 

D. UV Lamps.   

1. The UV system shall utilize low pressure, high-intensity, mercury amalgam lamps capable 

of variable control of power output from a minimum of 50 to 100 percent installed in a 

staggered arrangement.  Each lamp shall be protected from contact with the fluid by a 

quartz sleeve.  Lamp filaments shall withstand shock and vibration.  

2. Electrical connections for the lamp will consist of four pins at one end of the lamp only.  

Lamp wiring shall be Teflon insulated stranded wire. Lamps without maintenance coating 

or that do not have four pins are considered instant-start and are not acceptable due to 

reduced reliability and increased maintenance and operating costs.  The lamp shall 

withstand an average of four on/off cycles per day without reducing lamp life, warranty or 

causing any damage to the lamp. 

3. Lamp bases shall be resistant to UV, ozone, chlorine, and chloramines.  UV lamps shall 

not require a long cool down period prior to re-start should the power to the UV system 

fail or be interrupted for a short period of time. 

4. The UV system lamps shall be available from the UVSS and preferably at least two lamp 

suppliers.  No modifications to the system shall be required for lamp installation.  Lamp 

replacement costs shall be guaranteed for a minimum of 10 years from the date of 

Substantial Completion for the Project.  During these 10 years, the price shall be adjusted 

annually by the Producer Price Index – Industrial Commodities (where the base is 

1982 = 100) published by the United States Department of Labor, Bureau of Labor 

Statistics, applicable on the anniversary of the date for Substantial Completion.  

5. The UVSS shall provide independent laboratory certification that lamps will provide a 

minimum of 35 percent of input power emitted as UV light at a wavelength of 254 nm after 

100 hour burn-in period, and at the maximum lamp operating temperature. The lamp 

temperature shall not exceed the maximum operating temperature under full scale, full 

power conditions for this Project. 

6. Lamp output shall not fluctuate more than 3 percent with water temperature variations over 

the specified range.  The operating skin temperature of the lamp shall not exceed 130o C.  

UV lamp maximum arc shall be as defined by each supplier.  The lamps shall be capable 